GRS Report Number
Date

Object Description
Identification
Weight
Dimensions

Cut

Shape

Color

Comments

Origin

GRS Online Report Verification System

EXAMINATION
RESULTS @

GRS2008-080526T
29th August 2008

One faceted gemstone
Natural Ruby

4.03 ct

9.85x 8.62 x 5.06 (mm)
brilliant/step (4)

oval

red

No indication of thermal treatment
FTIR-tested

Tanzania
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